AM 872-510-24

ASSEMBLY MANUAL
o YA I

V + UHF LOG PERIODIC ANTENNA
AIRYFT4vIT7oTF

CLP5130-1

50 ~ 1300 MHz

',rfei
’r,’,%
Figure 1. CLP5130-1 Installation
Revision 5-1994 H1)I—p - THA OB

1st Edition  2-1987 Creative Design Corp.



F R
ZOT T T OB EFBHTIEXTIRNILT ZORMEL LSHEALTHLBEDTF S,
7T ORMEBHIEMNLERELEL LET, JORBET VT TEORBRE & 4
BLLTHASNATWET, 2<BROLVENZDOT VT FITEY LTHWTEHA, DT
BRBECL > TRBRRBEIAZREN, REAVWAELTHLEFOEETAVERET, L LT
YTTIEORRICOVTORRLFNNLERBSIT S AEE T ESE Y5 S b
BHTLEEY,

WARNING

Installing and rigging masts and antennas require highly specialized skills and experience.
This drawing and the instructions within assume that personnel involved have these skills
and have installed similar products before. No one should attempt to install this antenna
without these skills and experience. CD can assume no liability if faulty or dangerous
installation practices are used. CD has factory trained personnel to assist in installation.
Please contact your CD representative if consultation or assistance is required.

E &

IOZ=aTAO—EXITRTE, YHoFALR<KERROERNT I L2804,
7V z— - FHAL R EH

NOTICE

All rights in this publication are reserved. No part of the publication may be reproduced
without the expressed written permission of CREATIVE DESIGN Corp.



CLP5130

SECTION 1
GENERAL AND ASSEMBLY

1. INTRODUCTION
This manual describes assembly procedures and operation of the CD Model CLP5130-1.

2. UNPACKING AND INSPECTION

After unpacking, check all parts, against the parts list in Section 3, to make sure no parts are missing. Also check that
there are no damaged parts. If any parts are missing or damaged please follow the instructions contained in the warranty
which is on the back side of the front cover of this instruction manual. Separate large parts (preassembled one) and small
parts (bolts and nuts) and place them in a small box so that they will not be lost. Read the manual instructions carefully
in order to fully understand how to assemble this antenna.

3. CONSTRUCTION

Create Model CLP5130-1 is a long periodic type antenna that is capable of operating continuously on the bands from
50~1300MHz. Figurel is an illustration of the CLP5130 and Figure 2 is a construction illustration. In this manual, the
illustrations are for horizontal construction. Booms for supporting the elements consist of two L channels named Bl
(front side) and B2 (back side). Each element in the B1 channel is preassembled in our factory. Insulators on B2 for
mounting elements are also preassembled. The elements mounted on B2 are symmetrically pretuned and cut.

4. ASSEMBLY
Assembly of the CLP5130-1 is illustrated in Fig.2 and 3 (DETAIL-). The following is the step by step instructions for

assembling the antenna.

1) FRONT ELEMENT ASSEMBLY (See DETAIL-A and B)
Element in B1 are preassembled (riveted). Rotate the elements so they are 90° from the boom. Using
S1(M3x8) screws, secure the elements in place. Attach the two boom haves (B1) together as shown in
DETAIL-B using B8 and B9

2) REAR ELEMENT ASSEMBLY (See DETAIL-D)
On Boom B2, element insulators are preassembled except those in the middle section and at the ends.
Insulators that are not preassembled should be assembled using S4(M4x35) screws.  Assemble elements
E11~20 as shown in DETAIL-D using S3(D4x14) screws.

3) BOOM ASSEMBLY (See DETAIL-C)
Join Boom B1 to B2 as shown in DETAIL-C using S2(M4x10) screws. Please note that it does not matter
which side of the boom is facing up or down.

4) FEEDING (See Fig.3)
On the front side of BI, attache the F1 Feeder plate to the F2 element rod using S1(M3x8) screws.
F2 has a coupler to allow for S1 screws. The top and bottom should be symmetrically mounted with the
feeder secured to the boom by the B10.

5) ASSEMBLY OF BOOM CLAMP (See Fig.3)
Mount U-shaped tube B3 to places of the boom B2 using block spacers B5 and B6 with S5(M5x55)
screws (It should be mounted at the front side of E14 element and rear side of E18 element). Then fix the
mast bracket B4 at the position slightly front side of center of this tube (At this stage, decide polarization
of the antenna).



CLP5130

6) ASSEMBLY OF ARRESTOR COIL (See Fig.3)
At the back of boom B2, attach the coil B7 using S2(M4x10) screws. Please note that by adding this coil,
both the top and bottom is shorted electrically. Please take care in not bending the arrestor coil as it is
fragile.

7) ELEMENT CAP (See Fig.3)
Element caps 1 should only be used to the upper side tip element when the antenna is mounted vertically.

SECTION 2
GENERAL AND SPECIFICATIONS

2.1 GENERAL

CD Model CLP5130-1 is a high gain, wide band VHF and UHF log periodic type beam antenna. As a standard, the
antenna is designed for horizontally polarized base station used but by means of an adaptor, vertical polarization is also
possible. The antenna is usable in the amateur band from 50~1300MHz and is also suitable for FM broadcasting,
scanning, V-UHF television air bands communication, government applications, and business band use.

Forward gain of the CLP5130-1 from 50~1300MHz is 10~12dBi (This is 10~16 times the gain compared to a
nondirectional discone type antenna). The VSWR of the antenna is less than 2.0 : 1 across the band. Mechanically, the
log periodic uses a specially shaped high quality aluminum boom that allows for working as a phasing line. In addition,
distortions in the vertical and horizontal planes have been minimized, and adjustment of the element alignment is not
necessary. The assembly of the antenna is easy. The boom to mast brackets made of a lightweight and rugged
magnesium alloy.

2.2 SPECIFICATIONS

Frequency 50~1300 MHz
Number of Elements 21ele.
Polarization Horizontal (Vertical possible)
Forward Gain 10~12dBi
Front to Back Ratio 15dB
Half Power Point 70~60 °
Impedance 50 Ohms
VSWR 2.0 : 1 or less
Power Rating 500W PEP
Boom Length 2.0m (6'8")

Element Length

Mast Size

Weight

Wind Survival Rating

Max.3m (9'10")
48~61mm (1'1/2")
Skgs (11 Lbs)

40 m/sec. (90 mph)



E1~ET0 M3x8
ELEMENT ROD n/ B 2045mm
ILAVMOYR Ich ol
:l FIG.3 B7
F1 B1 B2 (E) /
E‘E% [ -
e (ASSREI\(AEEILED) FRONT ( b D(D‘ e - S = = : =
Y ! C il B P D
; \ // SEE FIG.3
DETAIL—A e N ) ) seres
B COAX CABLE A
10—PLACES B8 — )0 ; -
_ B4 SEE FIG.3
s4 SIDE VIEW A-A AR -
B8 M35 VAST
BUSH 6 48~61mm
B1\|h #I/ Jva (B)
B1
B9 . o
] / SLEEVE A) >
[ 2U=T B — " 8 (E) E;7 £
z | | | | /) A\ 7\ n Lnlﬂ
B1\|ﬁ ﬁl W <]8 “of [6) I ) © - ‘®© é /“é 1 "E?é LL]T@; gl.]_\m @ﬁ‘% ©.0|() §
= . . < = Y . \/ \I/ \ \I/ = \/ \[~
| = " B1((D) (F) B2 3
N
D
STEP—1
STEP-2
DETAIL-B
1 / )
(@]
A Lo A
S1 S1
S M3x8 M3x8 -
12
EV B %i/ _
F1 - oo 13
. F1 il F2
| l Q\B ¢ ﬂwé;% 1-4
= X 2l e
|
NJdI%209 § F2 . L B1 sS4 "
Sy FRONT VIEW Max35
— f&vE3 B8
DETAIL=C cc—CcC BUSH .
S2
B1 B1 M0 > o -
F e e 17
| aJd g ® [ 89 g g = | | ELEMENT INSULATOR
=3 ! Tt JI-—— E11 IL/X\JI\’(\J‘J:L |./9
7 S1 F2 D .
NJ M3x8 - 18
_ S3
b 4x14 B00M
- E11 P
s2 Wl |
SN B2 |
B1 B8 B1 M‘}“O B2 ‘ BOOM 19
. -
g 2 g i) ; ® @ | S6
- S e -y I 3 A M4x16
. {hai__ . =
F1 S B10 COAX CABLE
F2 - L E1 1~E20 Elﬁm)f"'j)l/ E20
J { ELEMENT 1
| ILAVE DETAIL—F
L 3—PLACES _
DETAIL-D DETAIL—E FUTFOHEI
10—PLACES Figure 2. CLP5130—1, Antenna Assembly.

CMN-=0711

DWGA.035G



B7

FRONT
N\
A1

B2

E20

Z5 FrRoNT O

AN
B2 s2 87
M4x10

18~22mm

ARRESTER ASSEMBLE
FUL2RI9DEAT

1)

CAP, -TOP ONLY
Fry 3 LBOA

Figure 3.

B2 ]
BOOM ASSY\ S5 CAP, NOT ASSEMBLE
o M5x55 $y TE
L] - —=
— g 1 ) —— "
U > ELEMENT
B5 IULAVR B
u2 U2
M6—50A M6—50A
B3
U1
J M6—25A B2
BOOM ASSY.
MAST MC-90 MAST
042~61mm 642~61Tmm
ELEMENT
TLAVK
HORIZONTAL POLARIZATION
KERER
NOTE

THESE CAPS ARE USED ON TOP SIDE OF EACH ELEMENT
ONLY FOR THE OPERATION OF VERTICAL POLARIZATION.

BEEHREERIIVLAVRF+vTLOA

VERTICAL POLARIZATION
FHREY

T=AERIANDE

Boom—Mast Assembly.
CMN-0010 DWGA.035H



WAH.067-3

CLP5130-1
PARTS LIST
LP-Antenna Model CLP5130-1
CMN-0802
ITEM DESCRIPTION QTY

Bl FRONT ELEMENT ASSY.  CHI12X22X325 (CH0.47" X 0.87" X 12.8") w/Rods Alum. 2
B2 REAR BOOM ASSY. 2-CH16 %27 X 1710 (2-CH0.63" X 1.06" X 67.33") w/Insulator ~ Alum. 1
B3 BOOM SUPPORT U-30 X 1000 (U-1.18" X 39.37") Alum. 1
B 4 MAST CLAMP MC-90 Alum, 1
B5 BLOCK 7X 18X 52 (0.28"X0.71" X 2.05") AAS. 4
B 6 STRAP 20X 45 (0.79" X 1.77") - Alum. 2
B7 COIL ¢ 27- 4t (1.06 D-0.16t) Nic. I
B8 BUSH ¢ 12X11 (0.47" D-0.43"1) AAS. 22
B9 SLEEVE ¢ 13X13 (0.51" D-0.51") P.C. 1
B10 SADDLE KT-4 PVC. 3
Ell TUBE ¢ 7-10X 290 (0.28" D-0.39" X 11.54") Alum. 2
E12 TUBE ¢ 7-10X 350 (0.28" D-0.39" X 13.82") Alum. 2
E13 TUBE ¢ 7-10X 420 (0.28" D-0.39" X 16.57") Alum. 9
El4 TUBE ¢ 7-10X 505 (0.28" D-0.39" X 19.88") Alum. 2
E15 TUBE ¢ 7-10X 605 (0.28" D-0.39" X 23.82") Alum. 2
E16 TUBE ¢ 7-10X 725 (0.28" D-0.39" X 28.58") Alum. 2
E17 TUBE ¢ 7-10X 870 (0.28" D-0.39" X 34.25") Alum. 2
E18 TUBE ¢ 7-10X 1045 (0.28" D-0.39" X 41.06") Alum. 2
E19 TUBE ¢ 7-10X 1250 (0.28" D-0.39" X 49.25") Alum. 2
E20 TUBE ¢ 7-10X 1500 (0.28" D-0.39" X 59.06") Alum. 2
Fl INPUT CONNECTOR Type NR With Flange 1
F2 ELEMENT ROD 6 4X45 (0.16" DX 1.77") Nic. 2
S1 SCREW M3X8 W, N. (0.12" DX0.31") Sus. 24
S2 SCREW M4X10 W, N. (0.16" DX0.39") Sus. 4
S3 SCREW ® 4X14 W, N. (0.16" DX0.55") Sus. 20
S4 SCREW M4X35 W, N. (0.16" DX 1.38") Sus. 11
S5 SCREW M5X55 W, N. (0.2" DX2.17") Sus. 2
S6 SCREW M4Xx16 W, N. (0.16" DX 1.57") Sus.

Ul U-BOLT M6-25A W, N. (0.24" D-25A) Sus.

U2 U-BOLT M6-50A W, N. (0.31" D-40A) Sus.

(1 CAP ¢ 7%8(0.28" DX0.31") (For Vertical Inst.) PP. 10

CABLE

ELEMENT
By
_E
2
- ARM TUBE
e--1-{L0 E METALLIC
]
]
.
: CABLE
v | [>rre. masT
]
]
: METALLIC
. MAST

E: MAX. LENGTH ELEMENT

o i e

\ .-i;-—--{]:i

ELEMENT
N

£ =
N

N METALLIC

MAST

Figure 4. Vertical Polarization Mount



